A

AVIMOR

Water Reclamation Company

Master Wastewater Study 2022

Prepared by:

E T-0 ENGINEERS

332 N. Broadmore Way
Nampa, Idaho 83687
(208) 442-6300




Table of Contents

(0] 4 g0 To 11T 4 T o TSSO 1
00 R = 7= Yol 4= o U 3 o FO PP 1
1.2 REUSE ODBJECHIVE ....uetiiee ettt sttt e st e e s sbaa e e s saae e e e e nabaeee s 3

R 130 D LTl ' 1 To o N 4
P Y | (=l CT=Yo ] [0 -4V PSPPSR 4

[ Lo TV o o =T ot ' T3 6
0t A € o 171 o o SRR 6
3.2 DesSign Parameters ... 7
I T € o 1¥ ] o To LNV = =] SRR 8
3.4 ReSIAeNtial DENSITY .ccuviiiiiiiiiee ittt 8
R T 1= o o I U LY USRS 8
I N R VA 1 - - L 00=T o} =T SRR 8
s T A O o 1= o T o - [l IR 9
3.5.3  Foothills Residential.........cccociiiiieeiiiie e e 9
3.5.4 MiXed USE / COMMBICIAl ..o e e e e e e e e e e e e e e s e s e s esesesanananas 9
[...]
primarily by the natural topography. As the system is expanded across terrain or over
the top of topographic features, consideration is given to how these areas will be routed
to the sewer system.

There are 5 primary sewer service basins that will serve the Avimor Planned Community
as shown in Figure 4-1. The majority of Areas 1 through 3 are able to flow by gravity
into the existing trunk mains and eventually into the wastewater treatment facility.
Areas 4 and 5 require that the sewer be lifted and pumped to the gravity system.
Because of the varying terrain, there will be small areas, such as the outlying reaches of
Area 2 and 3, which must be lifted over the ridge into the gravity system. Collection
system maps are provided in the Appendix A of this report.

16



A

7500 0 7500 15000
|

O SERWVICE AREA 1
R SERVICE AREA 2

[ SERVICE AREA S

Figure 4-1 Sewer Service Areas

4.3 Trunk Mains

Most of the planned roadways within Avimor will follow the natural topography and will
be located along the bottom of draws, especially in high slope areas. These same
alignments will typically represent the best location for sewer trunk mains. As the
community is developed, priority shall be given to maintaining sewer corridors within
the right of way.

Sewer trunk mains have been planned to serve the Avimor Planned Community. The
trunk main sizes have been sized based upon anticipated flow for the development
areas using minimum slopes. Because the site is relatively hilly with most natural grades
in excess of minimum pipe slopes, it is not anticipated that sewer trunk main depths will
exceed typical minimum bury depths. The sewer mains may be downsized during design
if the proposed slopes are greater than the minimum allowable and there is adequate
capacity for all proposed flows using both diversion structure scenarios discussed in
Section 4.5. In general, gravity trunk mains are planned to be bell and spigot gasketed
SDR-35 PVC or PS46 for large diameter PVC piping. Welded HDPE may be considered
when advantageous for force mains or in areas with considerable depth. Final pipe
material decisions will be determined by the design engineer.

17



4.4 Lift Stations

The natural grade of the site does not allow for all sewer service areas to grade by
gravity to the treatment facility. Lift stations have been strategically located to minimize
the amount of pumping necessary while allowing service to the full development area.
Installation of sewer lift stations will result in increased power consumption, increased
maintenance, and operational costs. The plan includes two primary regional lift stations
and up to seven smaller lift stations. Table 4-1 represents the anticipated flows that will
be pumped by the proposed lift stations.

Table 4-1 Lift Station Flow

Lift Station Sewer Area | Avg. Daily Flow | Peak Hour Flow
(gpd) (gpm)
1 5 13,802 26.8
2 5 216,191 388.5
3 5 15,932 31.0
4 4 12,264 23.8
5 4 423,382 791.3
6 4 685,564 1295.5
7 4 685,564 1295.5
8 3 62,536 121.2
9 2 101,712 197.8
10 2 34,692 67.5
11 2 85,904 167.0
12 2 1,181,470 2259.7

4.5 Diversion Structure

A diversion structure is planned at the south end of sewer area 3 to allow for flows to be
routed to lift station 1. Buildout of the sewer infrastructure will reroute flows to sewer
area 1 as shown in Appendix A of this report. The purpose of the diversion structure is
to allow flexibility in sewer operations depending upon the timing of the north and
south highway crossings. The necessity for this structure will be entirely dependent
upon the order of development within the planned development areas.

4.6 Highway Crossings

The central wastewater treatment facility is located on the east side of Highway 55 and
the majority of the property within Avimor is located on the west side of the highway.
Currently there are two planned crossings of the highway. One is near the WWTP and
the other is North of the community center and gas station just off Highway 55. The
timing of these crossings will depend upon the construction of future development. It is
anticipated that an open cut of Highway 55 will not be permitted and that crossings will
need to be bored. This effort will require coordination with and approval from the
Idaho Transportation Department.

18



Wastewater Treatment and Reuse

5.1  Treatment Facility

Avimor is served by a central wastewater treatment system, Avimor Water Reclamation
Facility (AWRF), as shown in Figure 5-1. The facility is owned and operated by the
Avimor Water Reclamation Company LLC. The AWREF is planned to serve the entire
planned development at final build out and will be upgraded as necessary to keep up
with demand. All sewer generated within the planned community will be routed by
gravity or force main to this location. The wastewater treatment facility is generally
located at a lower elevation than most of the surrounding areas.

The existing treatment system is a membrane bioreactor (MBR) which utilizes biological
treatment in combination with in-basin membrane filtration. Plant effluent is discharged
as Class B recycled water and pumped up to a water storage tank where it is utilized for
reuse.

Figure 5-1 Avimor Water Reclamation Facility

5.2 Wastewater Treatment

A process flow diagram for the AWRF is shown in O&M Manual which is available in
Appendix E of this report. The existing wastewater treatment facility is discussed below.

5.2.1 Raw Influent Pump Station

Raw sewage flows by gravity to the raw influent pump station where it is lifted to the
wastewater treatment facility. The 1.0 MGD condition for the pump station includes
three submersible pumps, each designed to deliver 1,400 gpm and operate in a two
(duty) + one (standby) arrangement. The current setup includes two pumps with a one
(duty) + one (standby) arrangement. The third pump will be added as part of the Phase
2 expansion

The pumps have variable speed motors that cycle based on liquid level set points. Pump
run times and alarm features are monitored in the programable logic controller (PLC)

19



and reported to the SCADA system. The pump station consists of a precast concrete
pump vault and precast concrete valve vault.

5.2.2 Headworks

The headworks screening facility is sized to accommodate three fine screens which can
handle peak instantaneous flow from the raw influent pump station. There are
currently two fine screens with an integral washer and compacter that removes debris
larger than 3 mm, washes it to minimize organic components, and compacts it to
remove the water and reduce volume. As material accumulates on the screen, the
upstream water surface will increase and initiate a cleaning cycle. Two duty screens will
be required at 1.0 MGD capacity, with one standby unit for backup. The third screen will
be added as part of the Phase 2 expansion. The current capacity of the AWRF
headworks is 1.0 MGD.

5.2.3 Equalization and Process Feed Pumping

The equalization tank provides peak flow attenuation at the AWRF. The equalization
tank is mixed with a pump and set of mixing nozzles. Two submersible process feed
pumps in the equalization basin deliver flow to the activated sludge system. The third
pump will be added as part of the Phase 2 expansion. The pumps run on variable
frequency drives and are controlled based on the equalization tank level. The
equalization tank is constructed with cast-in-place concrete and has a concrete deck
designed to support the weight of a membrane module weighing up to 3 tons.

5.2.4 Phosphorus Removal

The influent wastewater is expected to contain a phosphorus concentration of 8 mg/L
since testing data is not available at this time. Phosphorus is an environmental concern
because it is a nutrient that helps support algae growth in surface waters. The facilities
IPDES permit has an effluent limit of 1.2 lb/day limit average monthly limit on
phosphorous. The expected facility influent phosphorus loads are as follows:

e Phase 1 - Plant Flow - 0.33 MGD 22.0 Ibs/d of P
e Phase 2 - Plant Flow - 0.66 MGD 44.0 lbs/d of P
e Phase 3 - Plant Flow - 1.0 MGD 66.7 Ibs/d of P

To remove phosphorus, alum is dosed into the MBR train as a chemical coagulant and is
removed with the solids.

5.2.5 Activated Sludge System

The activated sludge system and filtration system are designed to continuously treat the
design average daily flow and meet the peak daily flow. The anoxic basins are un-
aerated and mixed with deck-mounted mixers. Flows are discharge from the anoxic
basin to the aeration basin where the mixed liquor is aerated with fine bubble diffusers.
A submersible anoxic recycle pump delivers flow back to the anoxic basins to enhance
denitrification. A submersible MBR recycle pump delivers flows to the end of the MBR

20



basins to reduce solids accumulation in that tank. Instrumentation for the activated
sludge system includes an online suspended solids analyzer to control overall system
sludge ages and a dissolved oxygen meter for aeration basin blower control.

Table 5-1 provides physical descriptions for the system, Table 5-2 provides recycle pump
criteria, and Table 5-3 provides air system requirements.

Table 5-1 Basin sizes and hydraulic detention times (HRT) for the AWRF

sosn | & | | B Yo | Voame | no. | voume | RT
(ft) (gal) (gal)
Anoxic 16 44.5 17 14.00 74,560 1 74,560 5.4
Aeration 14 14 17 13.75 20,159 3 60,475 3.3
MBR 14 14 17 14.00 20,525 3 61,575 3.9
Table 5-2 Process recycle pumping (per train) for the AWRF
Service Recycle Rate?! Capacity? (gpm) No. Total Flow (gpm)
Anoxic recycle 10x 875 3 2310
MBR recycle 5x (forward) 525 3 1386

1 Max pump sizing based on maximum forward flux rate with all MBR modules in-service. These values represent a

12.9% additional flow capacity and provide for robustness if a single pump fails.

2 Pumps are equipped with variable frequency drives and flow meters. Flow capacities shown are maximums.

The aeration basins are equipped with 9-inch disc fine bubble rubber membrane
diffusers in a dedicated grid supplied by a 4-inch drop pipe. Each grid contains 80
diffusers. Average day conditions are estimated to require 115 scfm airflow to each
aeration basin. Aeration basin blowers are sized for 500 scfm so the maximum aeration
capacity is 167 scfm per basin. Any aeration demand peaking factors beyond these
requirements will be absorbed by the aeration capacity in the MBR basins.

21



Table 5-3 Aeration rate requirements for the AWRF

Service Air Per Train (scfm) No. Trains Air Total (scfm)
Aeration basins! 167 3 500
MBR basins? 330 3 990
Sludge holding tank3 620 1 620

1 65% oxygen demand in aeration basin, assumed 0.4 a factor, 23% SOTE for aged diffuser elements (26% original) and 2
mg/L dissolved oxygen concentration. Air rates above provide sufficient air for average daily loadings at a 2.0 mg/L
dissolved oxygen concentration. Peak daily loadings will depress oxygen concentration in the aeration basin down to
0.75 mg/L, driving some of the nitrification reaction to the MBR tank.

2 100 scfm per EK400 plus 10% additional safety factor

3 Based on AOR of 31 Ibs/hr average decay over 5-day storage. Minimum air for mixing at 20 to 40 scfm/1,000 cf is 340 to
640 scfm.

5.2.6 Blowers

Five blowers provide air to the treatment facility. One set provides air for the aeration
basins and the other set of blowers provides air for the membrane modules as well as
for the sludge holding tank. One blower is installed as a redundancy for the system.

In the aeration basins, air provides oxygen for biological reactions. These blowers are
equipped with variable frequency drives and controlled based on a dissolved oxygen
meter reading and dissolved oxygen setpoint in the PLC.

Membrane modules use air to scour solids away from the membrane surfaces to
maintain flux rates through the membranes. When operating, each module needs a
minimum 100 scfm and a minimum of 900 scfm is required for the membranes.
Because air scour is critical to the operation of these membranes, an additional 10% air
flow is provided in the blowers for 1,000 scfm total.

Aeration requirements for the sludge holding tank are greater than for the aeration
basin but smaller than for the membranes. The sludge holding tank supply blower is
identical to the membrane blowers and discharge into the same header so that the two
have a common standby unit.

The membrane/sludge holding tank blowers are positive displacement tri-lobe blowers
equipped with variable frequency drives. The sludge holding tank blower is maintained
between a minimum setpoint for mixing requirements and what is needed to maintain a
dissolved oxygen setpoint. The membrane blowers are controlled to provide sufficient
airflow and are positioned in the control building.

5.2.7 MBR Modules and Permeate Pumping

Membrane modules separate the mixed liquor solids from the clear water. The modules
lie submerged in the MBR basin, with permeate piping conveying clean water. Air is
used to scour solids off the individual membrane faces. The MBR recycle pump ensures
that solids do not accumulate in the MBR basin.

22



The mechanical frame of the module is bolted to the basin floor, with hard-piped air
supply for air scour. Each module has two membrane cases that can be removed on a
rail system. Permeate water is piped to the side of the MBR basin with 2”
pressure/vacuum hoses, where it is hard-piped. An isolation valve for each membrane
case is positioned in the pipe chase adjacent to the MBR basin. A monorail mounted on
the deck allows the membrane cases to be pulled for inspection and servicing.

Permeate pumps pull water through the membranes. Each suction line is equipped with
a vacuum pressure transmitter so that trans-membrane pressure can be monitored for
each set. The pumps discharge into a single train discharge header that routes to the
plant discharge. The common train discharge header pipe is equipped with a turbidity-
monitoring device.

Table 5-4 Membrane design criteria for the AWRF

Element Units Phase 1 Phase 2 Phase 3

Effective membrane area per sheet sf 8.6 8.6 8.6
No. sheets per EK400 No. 400 400 400
Total membrane area per EK400 sf 3,440 3,440 3,440
Average allowable flux rate, per Enviroquip gfd 12.3 12.3 12.3
Design average allowable flux rate gfd 12.11 12.11 12.11
Average flow capacity per EK400 gpd/EK400 41,796 41,796 41,796
No. EK400s in project phase No. 9 18 27
Total flow capacity per design flux rate at 12.3 gfd gpd 380,808 761,616 | 1,142,424
Firm capacity, one EK400 out of service each phase at

12.11 gfd gpd 333,333 666,667 | 1,000,000

5.2.8 Disinfection

Each membrane permeate header is combined to a common effluent pipeline that
discharges into the chlorine contact tank. The contact tank provides 30 minutes of
contact time at peak daily conditions. A sodium hypochlorite feed system adds chlorine
to the permeate.

5.2.9 Effluent Pumping

Vertical turbine-type effluent pumps deliver disinfected water to a water storage tank
which can be routed to the rapid infiltration basins or used in the landscape Pl system.
In addition to effluent pumping, a smaller duty pump is provided for plant utility water
that is used at the influent screens, as spray-down water in the process, for polymer
makeup water, or for clean-in-place of the membranes.

5.2.10 Sludge Holding Tank

Waste sludge is pumped to the sludge holding tank where it is aerated and stored until
it can be thickened or dewatered. Solids in the activated sludge basins are measured
with an online suspended solids analyzer. The sludge holding tank is 46’-6”L x 27’'W x

23



17’H with a nominal maximum water surface of 14’, yielding 131,000 gallons. At the
plant capacity of 1.0 mgd, there will be just over 5 days of storage for thin (1.5%) sludge.

5.2.11 Thickening/Dewatering

A 1-m gravity belt thickener was initially provided for waste sludge thickening. The feed
pump for the thickener, a submersible centrifugal pump with a variable frequency drive,
is flow controlled with a magnetic flow meter. This thickener reduces sludge volumes by